Eawag_08324

RRR-Project
From Research to Implementation
Component 1 — Waste Supply and Availability
Report — Hanoi

23.07.2014

Authors

Lars Schoebitz!, Dr. Viet-Anh Nguyenz, Dr. Hien Hoa Tran? Dr. Thanh Huyen Dangz, Dr. Linda
Strande’

! Swiss Federal Institute of Aquatic Science and Technology (Eawag) - Department of Water and Sanitation in Developing
Countries (Sandec)

2 Institute of Environmental Science and Engineering (IESE), Hanoi University of Civil Engineering (HUCE), Hanoi, Vietnam



Table of contents

I o] i e= o] L= RSP PROT 5
IS o) 0 0 [0 PSS PPRPRR 6
F Y o] o] (=Y =T (1] o I O RSP RPPPPRPRPRRRIN 7
L g1 o7 [ o 1] o O TSP PPRSRN 8
2. OVEIVIEW Of HANON .....viieiiieiiee ettt b et nnr e st e e e eareas 9
[...]
guidelines and manuals for livestock, hospitals and the electronic industry. The Institute of Water
Engineering and Environmental Technology has assessed the WW characteristics and the treatment
systems of the three livestock factories in Table 12. The results of WW characteristics are not
presented, but Table 12 shows a summary of the applied treatment technologies for the generated
quantity of WW. All three facilities at least partly use anaerobic digestion for the co-treatment of
generated wastewater and generated livestock manure.

26



Table 11: Number of pigs, cows and poultry in the districts of Hanoi in 2009.

Dsitrict Pigs Cows Poultry
Soc Son 127,107 28,941 -
Dong Anh 98,892 10,594 2,190,000
Gia Lam 54,304 9,385 -
Tu Liem 8,355 592 -
Thanh Tri 24,937 1,354 -
Me Linh 84,368 12,061 -
Son Tay 43,650 9,850 -
Ba Vi 260,084 45,008 1,580,000
Phuc Tho 78,787 6,379 -
Dan Phuong 51,215 2,191 -
Hoai Duc 63,548 4,452 -
Quoc Oai 87,940 5,892 1,330,000
Thach That 74,814 7,216 -
Chuong My 110,539 19,519 2,240,000
Thanh Oai 107,523 6,248 -
Thuong Tin 117,871 4,560 -
Phu Xuyen 64,022 3,488 -
Ung Hoa 72,770 8,161 -
My Duc 99,780 8,606 -
Cac quan 48,317 2,783 -
Sum 1’678°823 197’280 7°340°000

27



Table 12: Outline of some major livestock factories in peri-urban Hanoi [16]

Company Location | Established No. of Quantity of Treatment
animals WW /m3d™ process
National pig Thuy 1969 Type of 120 Wastewater
research and | Phuong animal: Pig and manure
development | Commune (feeding and from pig cages
center , Tu Liem multiplication). — biogas tank
dlstncF, 7.000-8,000 —> fa(.:ultatlve
Hanoi pig head/year biological pond
— catfish
ponds, with
EM
Hanoi Nguyen 1972 Type of 100 Biogas tank
domestic Trai animal: Pig,
animal District, poultry
breeding Ha Dong, 2,500 pig
Center Ha Noi head/year
Co Dong Co Dong, 2006 Type of 30 Wastewater
service and Son Tay animal: Pig, and manure
Ilvestoclf co- Town,'Ha 1,600 pig fromi pig cages
operative Noi head/year — biogas tank
— aeration
tank — Lake of
aquatic plants

Figure 4 and Figure 5 show the spatial distribution of vegetable and rice production in 2009. The
districts south of Hanoi are very characteristic for rice production, while the majority of vegetables are
produced in the north, close to the urban boundaries. Ba Vi, which lies at the western boundaries of
the whole administrative area of Greater Hanoi not only plays an important role in animal production
but also rice and vegetable production. While not a lot of rice is produced within the urban boundaries,
Figure 5 shows that the production of vegetables was comparatively high. It can be assumed that

28



small-scale urban agriculture at household scale growing their own vegetables is the reason for this.

Legend
Productivity tonfyr

[ ] 11920 -26%696
[ 34024 -48150
[ se'818 -71'077
I 78510 -90°220

\ I 112095 - 1351182

.. LongBien
... ,Ba Dinh .
oai Duc, Cay Giay™ = an Kiem Cia Lam Z/

o

Dan Phuong

X

[
3 ay Ho
Tu Liem

*y DongDa
Thanh Xuanttai Ba Trung {’“ (\j,«_f

P
; ¢, Hoang M ai7,—-~,. {

S Wy
vt R Fons

Thanh Tri &

29



Figure 4: Production of rice in 2009.

f{“”“'{l Legend
N Productivity ton/yr
[ |e616-1079
Soc Son [ ]12877-17423

[ 20430 - 23495
B 25902 - 31233
I 39104 -50760

Ay Thach That rw;"
a8

l"‘a.
‘.\. 2
L Quoc Oai

b

Figure 5:Production of vegetables in 2009.

7. Conclusions

Agriculture and animal breeding are a significant part of Vietham and Hanoi’'s economy. Peri-urban
and rural areas of Hanoi supply the city with these products. The application of anaerobic digestion
technologies has been successful in Hanoi and there is potential to further expand and up-scale the
anaerobic treatment of AIW and AW. The future demand for meat and vegetables in Hanoi will
continue to increase, increasing the management need of accumulating wastes. As there is interest by
animal breeding companies to reduce their costs, they would potentially be interested in applying
technologies that result in cost recovery. However, further research is needed to determine the waste

characteristics to accurately design anaerobic treatment facilities.
30



8. Wastewater

This chapter presents the current status of WW management in Hanoi, including treatment capacity
and the influent and effluent characteristics of the existing treatment plants. Future plans for the
expansion of the WW infrastructure and estimates of the WW volumes for 2013 are also presented.
Current WW reuse is covered briefly, and is mainly informal without regulations.

8.1 Existing infrastructure

Hanoi’s drainage and sewerage network is a combined wastewater and rainwater system. Wastewater
from households, industries and hospitals is mixed with rainwater in the sewerage system. 10% of
wastewater flows through open channels and undergoes no treatment, and 90% comes from septic
tanks at the household level and is transported in a combined rainwater and wastewater sewer system
[17]. 99% of septic tanks receive only blackwater and almost 100% of the urban population utilizes
flush toilets, with dry toilet systems such as VIP latrines being almost non-existent [18].

Almost all households in Hanoi are connected to septic tanks, which are constructed underneath the
houses. They are often inaccessible without breaking interior floors, as they are completely closed off
and tiled over. The septic tanks serve as a primary treatment step whereas the effluent goes into the
open drainage and sewer lines of the city. Septic tank management falls under the section of faecal
sludge (Chapter 9).

In new urban development areas, separate wastewater and rainwater systems are being constructed.
However, due to the fact that these areas are still connected to the old areas the collected wastewater
enters the combined sewerage network. Only in areas where the entire wastewater infrastructure is
newly constructed, including a wastewater treatment plant, separate systems could be applied.

8.2 Location and treatment capacity

Hanoi was the first large urban area in Vietham with a WW infrastructure. Figure 6 shows the location
of the existing and planned WWTPs in Urban Hanoi. The capacity of the treatment plants is
summarised in Table 13. Two WWTPs, funded by JICA, including drainage and sewerage collection
systems were commissioned in 2005. Kiem Lien and Truc Bach with treatment capacities of 3,700
m%d and 2,300 m*/d respectively were constructed as demonstration facilities for the provision of a
better understanding how urban sanitation could be applied [19].

Another JICA-funded project in north Hanoi, Bac Thang Long WWTP, was constructed to serve
150,000 inhabitants. The treatment plant was commissioned in 2009, but the sewer lines were never
constructed as this it was reliant on local funds, which were not made available. As it was not possible
to connect households to the WWTP, primary treated WW from the nearby industrial park was diverted
to the treatment plant with a total flow of 7,000 m®/d, which accounts for 17% of the total capacity [19].

A recent addition to the Hanoi WW infrastructure was the Yen So WWTP with a total capacity of
200,000 m*/d. The treatment plant receives water from the Kim Nguu River (125,000 m3/d) and the Set
River (75,000 m3/d), both of these rivers are the main receiving body for urban WW that has been
discharged without treatment. There is no other influent than the rivers, or existing sewerage
connected to the Yen So WWTP, it is only treating the polluted river water. Due to the long retention
time of WW in the river a reduction of the Biological Oxygen Demand (BOD) occurs, which creates an
imbalance to the carbon to nitrogen ratio of the influent WW and therefore results in operational

difficulties at the WWTP [19].
31



Within the Master Plan of Hanoi Capital Drainage 2030, vision up to 2050 it is planned to expand the
treatment capacity to 1,808,300 m®/d by 2030 and up to 2,482,300 m®d by 2050.

32



R he | WO
North Thang

N [ /‘?

Do'I" ' & (2 , (planned)

Ld-"d. DO L " /. ‘!'
-0/ 88 ™ mx l Van Die

(operating)

= Huyén | Vi

-~ p JREE Rl A

00 J\(\rwani ;

Ly et
e “W‘Q \
B ' } Ca 1En , '\\o

%

i

) : N
) RN NN aimg /2N
({_{-’ = ,”\!NM‘&L‘[
;\ii Bay Mau WWTP DTh:fh
”i (procurement)
Thach (

\>

{ | \ Khic Vinh SAZ CUU
§ \Gd Ban : : i /,Thuy Nhan inh £ hél
i\ \.. Sl o KhgB{Thuy Hoa Qi)
| LTS . SR I 1i N

Figure 6: Existing and planned WWTPs in urban Hanoi.

33




Table 13: Existing and planned WWTPs in urban Hanoi.

Name of | Treatment Population Investment Situation O&M body

WWTP capacity serviced costs

North Thang | 42,000 m®/d 150,000 - Operating HSDC

Long, Van Tri since 2009
with a capacity
of 7,000 m*/d

Kim Lien 3,700 m°/d - 7.3 million | Operating HSDC

Truc Bach, Ba | 2,300 m’/d 15,700 USD for both | since 2005

Dinh

Yen So, | 200,000 m%d | - 233.1  million | Operating Gamuda

Hoang Mai uUSsD since 2012 | Berhard  (for
with a capacity | first 5 years),
of 125,000 | Built-Transfer
m>/d model

Bay Mau, Hai | 13,300 m°/d - - Procurement | -

Ba Trung

Phu Do, Tu | 84,000 m°/d - - Planned Built-Operate-

Liem Transfer

model

Yen Xa, | 270,000 m°/d - - Planned

Thanh Tri

8.3 Quality

Presented here is information on the process flows and technologies of Kiem Lien, Truc Bach and
North Thang Long WWTPs. Information about the performance and quality of the effluent of the
WWTP was gathered from the Hanoi Sewerage and Drainage Limited Company (HSDC) and the JICA
[20]. Information was available for all treatment plants except for the Yen So treatment plant, as the
research team did not get access to operational data.

8.3.1 Yen So wastewater treatment plant

As described above, the Yen So WWTP receives WW from two different river basins. The WW is
pumped through the Kim Nguu canal to the treatment plant. After primary treatment with screens,
sequencing batch reactor (SBR) is applied as the treatment technology. The effluent is treated with UV
disinfection before it is diverted back into the river. Some of the wastewater is passing a ultrafiltration
treatment step before it is reused as process water onsite. Overall, two anaerobic digester and two
gas holder are installed, which produce and collect biogas. The WW sludge is treated by using
settling-thickening tanks and anaerobic digestion, while a centrifuge is applied for further treatment of
the solid fraction and another SBR is used for the treatment of the liquid effluent, including biological
nutrient removal. The operation of the treatment plant was handed over to Phu Dien company, a local

34




private company that is now responsible for operation and maintenance. This was the first time in

Hanoi that a private company took over the operation of a municipal WWTP.

8.3.2 Kim Lien and Truc Bach wastewater treatment plant

As described above, these two WWTPs were built for demonstration purposes. They both have the
same design and applied technology: carrier-added activated sludge process with anaerobic-anoxic-
oxic (A20 process) conditions. Figure 7 illustrates the process flow of the treatment plants. The

Influent > S
“| Chamber
Equalization
Tank
Primary
J, Settling Tank ¢
. Sludge
A"_?:;?(b'c < 2 Thickener
Tank
Anoxic Tank Dehydrator
v
. Dried WW sludge
Oxic Tank > . Final
“| Settling Tank
b
Disinfection
Tank
K
Effluent

Figure 7: Process flow of Kim Lien and Truc Bach WWTP [20].

Table 14 and Table 15 present design values and average operating values for wastewater influent
and effluent of Kiem Lien and Truc Bach WWTP. Comparing the design criteria with two different
sampling campaigns shows that the treatment plants are within the discharge limits. However, the
treatment processes are facing some difficulties due to the low organic content in the influent. Average
BOD concentrations of the influent are 60% of the actual design capacity while average total nitrogen

concentrations are above the design maximum. For the removal of nitrogen through nitrification and
35



denitrification activated sludge is needed whereas low concentrations of organic matter are the limiting
factor. The treated wastewater is discharged into the Lu River.

Table 14: Water quality at influent and effluent of Kiem Lien WWTP [20]

Sampling Influent Effluent
point

Parameter | COD BOD SS TN TP COD BOD SS TN TP

Authorized | - - - - - 48 30 60 18 3.6
regulation
value

Design 225 150 180 40 5.0 35 20 20 15 1.0
Criteria

HSDC 189 94 86 44 6.2 22 11 6 16 14
data
average

JICA team | 202 NA 73 41 6.1 35 NA 9 16 2.0
data
average

Table 15: Water quality at the influent and effluent of Truc Bach WWTP [20].

Sampling | Influent Effluent
point

Parameter | COD BOD SS T-N T-P COD BOD SS T-N T-P

Authorized | - - - - - 48 30 60 18 3.6
regulation
value

Design 225 150 180 40 5.0 35 20 20 15 1.0
Criteria

HSDC 191 94 91 36 5.6 24 12 5 15 0.9
data
average

JICA team | 181 NA 61 40 5.4 24 NA 2 14 1.9
data
average

8.3.3 North Thang Long WWTP

The applied technology and process flow of North Thang Long WWTP is the same as Kiem Lien and
Truc Bach (refer to Section 8.3.2). The incoming wastewater is a mixture of industrial and domestic
WW from North Thang Long Industrial Park, as the sewer lines that were planned for the connection of

36




150,000 people were not constructed. The treatment plant is only operating at one eigth of its total
capacity. The influent and effluent water quality is presented in Table 16. Influent values show similar
low concentrations as it is the case for the other two treatment plants while effluent values are well
below the discharge limits.

Table 16: Water quality at the influent and effluent of North Thang Long WWTP [20]

Sampling Influent Effluent
point

Parameter | COD BOD SS T-N T-P COD BOD SS T-N T-P

Water - - - - - 50 20 50 30 4.0
Quality
Standards

Design - 220 190 - - - 20 20 - -
Criteria

HSDC 115 60 57 44 52 17 9 5 13 1.0
data
average

JICA team | 110 - 65 36 54 27 - 8 17 14
data
average

8.4 Water reclamation

WW reuse is a common practice in Asia and it was reported in 2008 that a total of 658,300 farmers are
using WW informally and formally in the peri-urban areas of Hanoi [21]. Hanoi has a humid subtropical
hot summer with heavy rainfalls up to 350 mm per month and average temperatures above 30°C. The
winter in Hanoi is mild and dry with December and January being the driest and coldest months having
an average monthly rainfall of 20 mm and average temperatures of around 15°C. Therefore, the
interest in reusing WW lies on making use of the high nutrient load, rather than for the purpose of
irrigation. Farmers directly divert water from the polluted rivers downstream of Hanoi. But, this also has
negative impacts as the nutrient load cannot be controlled and rivers are highly polluted. Furthermore,
it is most likely that the diverted water is contaminated with pathogens with causes a threat to the
health of farmers and consumers of the agricultural products.

8.5 Conclusions

With the current configuration of treatment plants, water reclamation from treated WW is difficult to
implement as the effluent is difficult to access. Ongoing and future projects should incorporate these
elements there is interest to pipe treated WW to areas of agricultural activity. Since these activities are
mainly in the rural districts of Greater Hanoi, the water would need to be piped long distances. As
farmers are mainly interested in making use of the high nutrient load, the use for irrigation in
agriculture would only be an option if WW would be partially treated, providing a safe product in terms
of pathogen removal, but only partially remove the nutrients (e.g. Anaerobic Baffled Reactor).

37




9. Faecal sludge (FS)

As described in Section 8.1, 90% of Hanoi’'s population is connected to septic tanks. Within the urban
boundaries of Hanoi, dry on-site sanitation technologies such as pit latrines are almost non-existent
and are therefore not further elaborated within the scope of this report. Even though septic tanks are
the most common sanitation type in urban areas in Vietnam, infrastructure to effectively manage the